
COMPLIANCE AND 
PERFORMANCE 
REPORT 
 

 

 

SEPTEMBER 2022 

HUNTER WATER 



  

  



 

3  

HUNTER WATER 

EXECUTIVE SUMMARY 

Hunter Water is dedicated to providing safe, reliable and efficient water and wastewater services to the 
households and businesses of the Lower Hunter.  Our Operating Licence sets out the terms and quality 
expectations that govern the delivery of those services to the community. 1  This report details our 
compliance with and performance against the requirements of our Operating Licence and Operating Licence 
Reporting Manual for 2021-22. 2 

Quality, safety and reliability are of critical importance to us.  As a State-Owned Corporation, we strive to 
deliver these outcomes efficiently and with due regard to community and environmental values. 
[...]
• trickling filters 

• maturation ponds 

• dissolved air floatation 

• UV disinfection 



26  HUNTER WATER 

Clarence Town wastewater treatment works  

Clarence Town WWTW receives wastewater from the township.  Influent entering the system is primarily 
residential (domestic).   

 

 

We supply recycled water from the Clarence Town WWTW to an irrigation scheme.  Table 15 shows 
performance at CCPs within the Clarence Town WWTW.  

Table 15 - Clarence Town WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Lagoon 
ponding 

Flow rate <252 kL/d when irrigating at the reuse area ✓ 

Valve position V1102 must be closed ✓ 

V1100 must be open when irrigating on the reuse area ✓ 

 

  

Clarence Town WWTW includes the 
following processes: 

• oxidation ponds 

• maturation ponds 

• effluent storage ponds. 



27  HUNTER WATER 

Dora Creek wastewater treatment works 

Dora Creek WWTW receives wastewater from Bonnells Bay, Silverwater, Morisset Park, Yarrawonga Park, 
and Sunshine Brightwaters.  Influent entering the system is primarily residential (domestic) with a number of 
trade waste customers also discharging to the treatment plant. 

 

 

We supply recycled water from Dora Creek WWTW to the Eraring Power Station.  Table 16 shows 
performance at CCPs within the Dora Creek WWTW. 

Table 16 - Dora Creek WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Secondary treatment process Flow rate < 367 L/s for more than 60 minutes ✓ 

Effluent balance dam ponding Flow rate < 734 L/s for more than 60 minutes  ✓ 

  

Dora Creek WWTW includes the following 
processes: 

• screening 

• grit removal 

• bioreactor 

• clarification 

• effluent storage dam 

https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/8ML%20holding%20tank.jpg


28  HUNTER WATER 

Dungog wastewater treatment works  

Dungog WWTW receives primarily residential (domestic) influent into the system.   

 

 

We supply recycled water from Dungog WWTW to a local farmer.  Table 17 shows performance at the CCP 
within the Dungog WWTW.  We have developed a new CCP for the MBR process and in consultation with 
NSW Health; this CCP is awaiting finalisation. 

Table 17 - Dungog WWTW: recycled water scheme CCP performance 2021-22 

Critical control point  Critical limit Compliant 

Membrane filtration Membrane permeate turbidly >0.5 NTU for >15 consecutive minutes ✓
 a 

Notes: 

 CCP’s are operational and awaiting finalisation   

The Dungog WWTW includes the following processes: 

• screening 

• secondary treatment modified Ludzack-
Ettinger 

• membrane bioreactor 

• UV disinfection 

• Irrigation pond storage 

 

https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/Working%20travel%20irrigator.JPG


29  HUNTER WATER 

Edgeworth wastewater treatment works  

Edgeworth WWTW receives wastewater from the Charlestown, Cardiff and Speers Point wastewater 
catchment area.  Influent entering the system consists primarily of residential (domestic) wastewater.  There 
are also a number of commercial and industrial trade waste customers discharging to the system. 

 

 

We supply recycled water from the Edgeworth WWTW to the Waratah Golf Course.  Table 18 shows 
performance at CCPs within the Edgeworth WWTW. 

Table 18 - Edgeworth WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Secondary 
Treatment 

Flow rate <873L/s for more than 60 minutes when pumping to customer ✓ 

Aeration monitoring 0 m3/h in either tank for more than 8 hours while customer is 
taking recycled water 

✓ 

UV System UV operation  Must be on when reuse customer is being supplied recycled 
water 

✓ 

UV lamps Minimum of 18 lamps per bank operating when supplying 
recycled water to the customer 

✓ 

UV calculated dose Minimum dose 40 mJ/cm2 with UV transmissivity of 40% when 
reuse customer is being supplied with recycled water 

✓ 

UV flow rate <80L/s per unit for 60 minutes when pumping recycled water to 
the customer 

✓ 

<160L/s for both units for 60 minutes when pumping recycled 
water to the customer 

✓ 

  

Edgeworth WWTW includes the 
following processes: 

• screening  

• bioreactor 

• clarification 

• UV disinfection  



30  HUNTER WATER 

Farley recycled water treatment plant  

Farley RWTP receives secondary treated effluent from the Farley WWTW. 

 

We use the treated recycled water from Farley RWTP to supply the dual reticulation scheme at Gillieston 
Heights.  Table 19 shows performance at CCPs within the Farley RWTP. 

Table 19 - Farley RWTP: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Membrane 
Filtration 

Turbidity Membrane permeate turbidity > 0.15 NTU for > 15 
consecutive minutes. 

✓ 

Rate of decay in 
pressure differential 

The membrane integrity test (MIT) result correlated with 4.0 
log10 removal of 3 micron particles is > 3.9 kPa per 5 min at a 
test pressure of 130 kPa. 

✓ 

UV System Online UV intensity 
meter and UV 
Transmissivity (UVT) 
analyser 

UV adenovirus RED < 65.3 mJ/cm2 for > 15 consecutive 
minutes.  

UVT is < 40.1% for > 15 consecutive minutes. 

✓ 

 

✓ 

Chlorination Free chlorine 
concentration (to meet 
the CT requirements) 

Ct < 22 min•mg/L for > 15 consecutive minutes. 
✓ 

pH range pH > 8.5 for > 15 consecutive minutes. ✓ 

  

Farley RWTP includes the following 
processes: 

• membrane filtration  

• UV disinfection  

• chlorination 



31  HUNTER WATER 

Karuah wastewater treatment works  

Karuah WWTW receives wastewater from the Karuah township.  Influent entering the system is primarily 
residential (domestic). 

 

We supply recycled water from Karuah WWTW to an irrigation scheme.  Table 20 shows performance at 
CCPs within the Karuah WWTW. 

Table 20 - Karuah WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Biological 
treatment 

Inlet flow meter <48.3 L/s for more than 60 minutes when irrigation is 
occurring 

✓ 

Aeration control No aerators available/running during six consecutive IDEA 
cycles 

✓ 

UV System UV operation UV bank must be on when irrigation is occurring ✓ 

UV calculated 
dose 

>35mJ/cm2 with a transmissivity of greater than 55% at 
44L/s when irrigation is occurring 

✓ 

UV flow rate <44L/s when irrigation is occurring  ✓ 

  

Karuah WWTW includes the following processes: 

• screening 

• bioreactor 

• UV disinfection 

• effluent storage dam 

https://reservoir.hunterwater.com.au/OurSites/RecycledWater/Pictures/paddock1.jpg


32  HUNTER WATER 

Kurri Kurri wastewater treatment works  

Kurri Kurri WWTW receives wastewater from the Kurri Kurri catchment area.  Influent entering the system is 
primarily residential (domestic). 

 

We supply recycled water from the Kurri Kurri WWTW to the Kurri Kurri TAFE and Kurri Kurri golf course.  
Table 21 shows performance at CCPs within the Kurri Kurri WWTW. 

Table 21 - Kurri Kurri WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Biological 
treatment 

Inlet flow 
meter 

<172 L/s for more than 60 minutes when the golf course is pumping 
recycled water  

✓ 

Aeration 
process 

Air flow rate 0 m3/h for no more than 8hrs when pumping to the Golf 
course or effluent storage ponds 

✓ 

Media filtration Filter lift flow <172 L/s for more than 60 minutes when pumping to the golf course or 
effluent storage ponds 

✓ 

UV System UV operation Must not be off for more than 60 minutes when pumping to the golf 
course or Kurri TAFE storage pond 

✓ 

UV lamps At least 18 lamps per bank must be on when pumping to the Golf 
course or Kurri TAFE storage ponds 

✓ 

UV calculated 
dose 

>35mJ/cm2 for 60 minutes when pumping to the golf course or Kurri 
TAFE storage ponds 

✓ 

UV flow rate <400L/s when pumping to the golf course or Kurri TAFE storage ponds ✓ 

Kurri Kurri WWTW includes the following processes: 

• screening  

• bioreactor 

• clarification 

• tertiary filtration (dual media) 

• UV disinfection 



33  HUNTER WATER 

Morpeth wastewater treatment works  

Morpeth WWTW receives wastewater from Morpeth, Metford, Thornton, Tenambit, Ashtonfield, Beresfield, 
East Maitland and parts of Maitland.  Influent entering the system is primarily residential (domestic). 

 

We supply recycled water from Morpeth WWTW to a local farmer and golf course.  Table 22 shows 
performance at CCPs within the Morpeth WWTW. 

Table 22 - Morpeth WWTW: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Secondary 
treatment 
processes 

Biological treatment 
flow rate 

< 500 L/s when valve to maturation pond is open ✓ 

UV System UV operation Must be on when valve to the maturation pond is open ✓ 

Flow rate through UV < 500 L/s when valve to maturation pond is opened ✓ 

UV calculated dose >32 mJ/cm2 with UV transmissivity at 40% ✓ 

UV operation Must be at least 48 out of 60 lamps when maturation 
pond valve is open and reuse customer is pumping 

✓ 

Lagoon ponding Inlet flow rate <500 L/s when maturation pond valve is opened ✓ 

 

 

 

 

 

Morpeth WWTW includes the following 
processes: 

• screening 

• bioreactor 

• clarification 

• UV disinfection 

• maturation ponds 



34  HUNTER WATER 

Morpeth recycled water treatment plant  

Morpeth RWTP receives secondary treated effluent from the Morpeth WWTW.  We use the treated recycled 
water to supply the dual reticulation scheme at Chisholm. 

 

 

 

Table 23 shows performance at CCPs within the Morpeth RWTP. 

Table 23 - Morpeth RWTP: recycled water scheme CCPs performance 2021-22 

Critical control point  Critical limit Compliant 

Membrane 
Filtration 

Turbidity Membrane permeate turbidity > 0.15 NTU for > 15 consecutive 
minutes. 

✓ 

Rate of decay in 
pressure differential 

The membrane integrity test (MIT) result correlated with 4.0 
log10 removal of 3 micron particles is > 3.9 kPa per 5 min at a 
test pressure of 130 kPa. 

✓ 

UV System Online UV intensity 
meter and UV 
Transmissivity (UVT) 
analyser 

UV adenovirus RED < 65.3 mJ/cm2 for > 15 consecutive 
minutes.  

UVT is < 40.1% for > 15 consecutive minutes. 

✓ 

 

✓ 

Chlorination Free chlorine 
concentration (to meet 
the Ct requirements) 

Ct < 22 min•mg/L for > 15 consecutive minutes. ✓ 

pH range pH > 8.5 for > 15 consecutive minutes. ✓ 

  

Morpeth RWTP includes the following 
processes: 

• membrane filtration  

• UV disinfection  

• chlorination 

 



35  HUNTER WATER 

Shortland wastewater treatment works 

The Shortland WWTW serves the communities of Sandgate, Shortland, Birmingham Gardens and Maryland 
as well as drawing in effluent from the Burwood catchment via a wastewater pumping stations (WWPS) in 
Newcastle.  Influent entering the system is partly residential (domestic). 

 

 

 

 

 

 

We supply effluent from Shortland WWTW to the Mayfield West Advanced Water Treatment Plant owned by 
Kooragang Water.  The Shortland WWTW does not have CCP requirements as the additional recycled water 
treatment is undertaken at the advanced water treatment plant.    

Shortland WWTW includes the following processes: 

• screening 

• activated sludge secondary treatment via two intermittently decanted aerated lagoons (IDAL) 

• chlorination 

• de-chlorination (prior to environmental discharge) 



36  HUNTER WATER 

2.2.3 Recycled water quality management activities and programs 2021-22 

Table 24 describes improvements to recycled water quality management undertaken during 2021-22. 
Recycled water objectives are aligned to the actions of the AGWR Framework and the strategic objective to 
maintain the safety of recycled water. 

Table 24 - Recycled water activities and programs 2021-22 

AGWR Framework 
sub-element 

Recycled water 
objective 

Activity / Program Results / Outcomes 

2.4 Hazard 
identification 
and risk 
assessment 

Undertake a risk 
assessment. 

Identify and document 
hazards and hazardous 
events, estimate the level 
of risk and determine 
preventive measures. 

An updated risk assessment was 
undertaken on the Branxton and 
Clarence Town recycled water 
schemes. 

6.2 Incident and 
emergency 
response 
protocols 

Document procedures. Develop an incident 
response procedure 
roadmap. 

An incident procedure road map 
has been developed to identify the 
documentation that has been 
created to manage incidents and 
exceedances. The roadmap 
clarifies roles and responsibilities to 
be used by relevant sections within 
Hunter Water. 

9.1 Validation of 
Processes 

Validate processes to 
ensure they control 
hazards effectively. 

Document the validation of 
the Dungog WWTW 
recycled water scheme. 

The Dungog WWTW validation 
documentation has been updated to 
better reflect the basis for log 
reduction values.   

10.1 Recycled water 
quality 
management 
plans 

Documentation of all 
aspects of recycled water 
quality management. 

Review and update the 
Corporate Recycled Water 
Quality Management Plan 
(RWQMP). 

The Corporate RWQMP has been 
updated to include aspects of the 
dual reticulation recycled water 
schemes and to address IPART 
audit outcomes. 

10.1 Recycled water 
quality 
management 
plans 

Documentation of all 
aspects of recycled water 
quality management. 

Update the Dungog 
WWTW RWQMP. 

The Dungog WWTW RWQMP has 
been updated to address internal 
and external review comments and 
IPART audit outcomes. 

10.1 Recycled water 
quality 
management 
plans 

Documentation of all 
aspects of recycled water 
quality management. 

Update the Dual 
Reticulation RWQMP. 

The Dual Reticulation RWQMP has 
been updated to address internal 
and external review comments. 

11.2 Audit of 
Recycled water 
quality 
management 

Establish process for 
external audits. 

Audit of recycled water 
schemes. 

Audits were undertaken on the 
Branxton and Clarence Town 
WWTW’s recycled water schemes. 
The audits were undertaken by an 
external contractor in-line with the 
risk assessment process. 

12.2 Recycled water 
quality 
improvement 
plans 

Ensure the plan is 
communicated and 
implemented and that the 
improvements are 
monitored for 
effectiveness. 

Complete the recycled 
water quality improvement 
plan actions. 

The improvement plan is continually 
communicated and actions 
progressed as required. 

  



37  HUNTER WATER 

2.2.4 Proposed recycled water quality management activities and programs 

Table 25 outlines proposed measures to improve recycled water quality management in the future. Recycled 
water objectives are aligned to the actions of the AGWR Framework and the strategic objective to maintain 
the safety of recycled water. 

Table 25 - Proposed recycled water activities and programs  

AGWR Framework  
sub-element 

Recycled water 
objective  

Activity / program  
Scope / expected 

outcomes / timetable 

2.4 Hazard 
identification and 
risk assessment 

Undertake a risk 
assessment. 

Identify and document 
hazards and hazardous 
events, estimate the level 
of risk and determine 
preventive measures. 

Review and update risk 
assessments. 
Timetable – ongoing 

6.2 Incident and 
emergency 
response protocols 

Document procedures. Review current incident 
management procedures. 

Update current Recycled 
Water Incident procedures. 
Timetable – 2022-23 

7.2 Operator, 
contractor and end 
user awareness  

Develop communication 
procedures. 

Review and update Hunter 
Water recycled water 
training.  

Update training to reflect 
standard and advanced 
training needs. 
Timetable – 2022-23 

9.1 Validation of 
Processes 

Validate processes to 
ensure they control 
hazards effectively. 

Review and update 
Validation Testing 
Programs.  

Review and update the 
Validation Testing Program 
for all Water Recycling 
Schemes. 
Timetable – 2022-23   

10.1 Recycled water 